

A REVIEW ON DIFFERENT TYPES OF ANAEMIA

CH. Sucharitha¹, D Sudheer Kumar², P Kishore^{1*}

¹Pharm D student, Department of Pharmacy Practice, Care College of Pharmacy

Warangal Rural, Telangana, India

²Department of Pharmaceutics, Care College of Pharmacy

Corresponding author: Dr.P.Kishore, Ph.D.

*Head, Department of Pharmacy Practice, Care College of Pharmacy

Oglapur (v), Damera (m), Warangal Rural, Telangana – 506006.

Abstract

Anaemia is a nutritional disorder accounting for 80 % of maternal deaths in India. It is classified based on morphology, etiology and pathophysiology. Iron deficiency anemia and vitamin B12 deficiency anemia are the most common types of anemia. Symptoms may include fatigue, skin pallor, shortness of breath, dizziness or palpitations. Vitamin B12 deficiency anaemia has symptoms such as tingling sensation in hands or feet, loss of sense of touch and dementia are observed. Anaemia caused by problems in bone marrow and stem cells such as Thalassemia or sickle cell anaemia tends to be more persistent and difficult to treat. Sideroblastic anaemia myelodysplastic anaemia are rare forms of anaemia. Iron therapy, Blood transfusion, Haemopoietic stem cell transplantation are mainstay of treatment for anaemia.

Key words: Iron deficiency anaemia, Thalassemia, Sideroblastic anaemia, Haemopoietic stem cell transplantation.

Introduction

Anaemia is a common nutritional disorder. Anaemia is defined as haemoglobin levels of less than 12g/dl in women and less than 13g/dl in men^[1]. According to WHO one third of global population are anaemic. India contributes 80 % of maternal death due to anaemia^[2]. RBC helps in carrying O₂ due to decreased RBC O₂ carrying capacity get decreased and has health implications that effects both morbidity and mortality. Anaemia impairs cognitive and psychomotor development in children^[3]. Anaemia is a syndrome, not a disease and therefore aetiology must be investigated and therapy must be directed mainly to disease and not restoring of haemoglobin concentration^[4].

Types^[5]

Anaemia is classified based on morphology, aetiology and pathophysiology.

I. Morphology

i. Macrocytic anaemias

- Megaloblastic anaemia
- Vitamin B₁₂ deficiency
- Folic acid deficiency anaemia

ii. Microcytic hypochromic anaemia

- Iron deficiency anaemia
- Sickle cell anaemia
- Thalassemia
- Genetic anomaly
- Other hemoglobinopathies (abnormal haemoglobins)

iii. Normocytic anaemias

- Recent blood loss
- Haemolysis
- Bone marrow failure
- Anaemia of chronic disease
- Renal failure
- Endocrine disorders

- Myelodysplastic anaemias

II. Aetiology

i. Deficiency of:

- Iron
- Vitamin B₁₂
- Folic acid
- Pyridoxine

ii. Central- caused by impaired bone marrow function:

- Anaemia of chronic disease
- Anaemia of the elderly
- Malignant bone marrow disorders

iii. Peripheral:

- Bleeding (haemorrhage)
- Haemolysis (haemolytic anaemias)

III. Pathophysiology

i. Excessive blood loss

- Recent haemorrhage
- Trauma
- Peptic ulcer

ii. Deficiency of erythroblast:

- Aplastic anaemia

MACROCYTIC ANEMIA

It is defined as the red blood cell Mean Corpuscular Volume (MCV) > 100 femoliter. Mean corpuscular volume is calculated by using red blood cell count, haemoglobin concentration and haematocrit^[6].

$$\text{MCV} = \text{haematocrit (\%)} \times 10 / \text{RBC count (10}^6/\text{microlts)}^{[6]}$$

Megaloblastic anaemia

Megaloblastic anaemia is defined as a group of anaemias that are caused by abnormal DNA synthesis. It is identified by the irregular findings in the peripheral blood smear and bone marrow samples^[7].

Aetiology: The two main causes of megaloblastic anaemia include deficiency of folic acid and vitamin B₁₂. These deficiencies result in impaired DNA synthesis and inadequate erythropoiesis. Because of the two reasons amount of unconjugated bilirubin and serum lactate dehydrogenases are increased^[8]. Drugs that cause megaloblastic anaemia are chemotherapeutic agents like cyclophosphamide, methotrexate, azathioprine, hydroxyurea, mercaptopurine and antimicrobials like pyrimethamine, sulfamethoxazole, trimethoprim, acyclovir^[9].

Symptoms: Symptoms of megaloblastic anaemia include pallor, fatigue, jaundice, weight loss, fever, skin hyperpigmentation and enlargement of liver and spleen^[10]. Oral symptoms include glossitis, oral ulcers, angular cheilitis, oral candidiasis, erythematous mucositis^[11]. Neurological symptoms like memory loss, dementia, loss of coordination, urinary and faecal incontinence, erectile dysfunction, muscle weakness and spasticity^[12].

Diagnosis: Megaloblastic anaemia is diagnosed by peripheral blood smear showing large oval shaped red blood cells containing mean corpuscular volume greater than 115 fl and by doing complete blood picture and bone marrow aspiration^[8].

Pharmacological management of megaloblastic anaemia^[7]

Cyanocobalamin: 1000-2000 mcg/day PO or 1000 mcg/day IM for two weeks until blood levels normalize.

Folic acid: 1-5 mcg/ day PO for 3-4 months.

Vitamin B₁₂ Deficiency anaemia

Vitamin B₁₂ deficiency anaemia also called as pernicious anaemia is a condition in which body does not has enough healthy red blood cells due to lack of vitamin B₁₂. It is a common cause of megaloblastic anaemia. Vitamin B₁₂ is essential for neurologic functions, red blood cell production and DNA synthesis^[13].

Aetiology: Ubiquitous use of gastric acid blocking agents can lead to decreased vitamin B₁₂ levels^[14]. Most frequent cause of severe vitamin B₁₂ deficiency is loss of intrinsic factor due to autoimmune atrophic gastritis, total or partial gastrectomy, gastric bypass surgery, inflammatory bowel disease, vegetarian diet, use of drugs like metformin^[15].

Symptoms: Pallor, neuropathy, ataxia, degeneration of spinal cord, fatigue, jaundice, peripheral neuropathy, diarrhoea, glossitis, neuropsychiatric disturbances^[16].

Diagnosis: Mean corpuscular volume (MCV) will get elevated, MCV increases before haemoglobin levels decrease.

Peripheral blood smear- presence of oval macrocytes suggests megaloblastic disorder.

Serum cobalamin measurement- lower limit of normal serum cobalamin is 200 pg/ml^[17].

Treatment: Treatment of vitamin B₁₂ deficiency involves repletion with B₁₂. Duration and route of treatment depends on aetiology of deficiency.

If aetiology is strict vegetarian diet oral supplement of B₁₂ is adequate^[16].

If aetiology is gastric bypass surgery, partial gastrectomy and inflammatory bowel disease – 1000 mcg IM cyanocobalamin daily or on alternate days for one week, then weekly once for 4-8 weeks and then monthly once for life time or oral cyanocobalamin at a daily dose of 1000-2000 mcg.

If aetiology is use of metformin and acid blocking agents- 1000 mcg IM cyanocobalamin daily or on alternate days for one week, then weekly once for 4-8 weeks and then monthly once for life time or oral cyanocobalamin at a daily dose of 500-1000 mcg^[15].

Folic acid deficiency anaemia

Folate deficiency anaemia is lack of folic acid in the blood, folic is a B vitamin that helps body make red blood cells. Low level of folic acid causes megaloblastic anaemia^[18].

Aetiology: Folic acid deficiency can arise from multiple causes including inadequate dietary intake. Heating during cooking destroys folic acid. Diseases such as celiac disease, tropical sprue, short bowel syndrome, amyloidosis, gastric bypass or mesenteric vascular insufficiency inhibits folate absorption resulting in folate deficiency^[19]. Drugs such as phenytoin, methotrexate and trimethoprim can also cause folate deficiency. Alcoholism, pregnancy, haemolytic anaemia and dialysis can also result in folate deficiency^[20].

Symptoms: Pale skin, decreased appetite, being irritable, lack of energy, diarrhoea, smooth and tender tongue^[18].

Diagnosis: Decrease in haematocrit and haemoglobin levels, increase in mean corpuscular volume.

Serum folate levels less than 2 ng/dl are considered deficient^[19].

Treatment: Folic acid supplements are efficacious for treatment of deficiency, in severe cases if oral therapy fails higher doses can be tried. In case of failure folic acid injections are given. It is essential to rule out vitamin B₁₂ deficiency before administering folic acid as they will cause deterioration of neurological manifestations^[21].

MICROCYTIC HYPOCHROMIC ANEMIA

Microcytic hypochromic anaemia is defined as the reduced size of red blood cells and less red colour than that of normal red blood cells^[22].

Iron deficiency anaemia

Iron deficiency anaemia is a condition in which there is inadequate iron supplementation to maintain normal physiological functions^[23]. Iron is a vital element in the transporting of oxygen in haemoglobin. Haemoglobin carries oxygen from lungs to different parts of the body^[24]. The normal daily intake of iron for an adult is 10 to 15 mg in which 1-2 mg is absorbed by duodenal enterocytes. This absorbed iron gets reduced to ferrous from ferric iron with the help of low gastric pH^[25].

Aetiology: Causes of iron deficiency anaemia include:

1. Insufficient iron intake: Iron deficiency anaemia is a nutritional disorder caused due to deficiency of iron, folic acid, cyanocobalamin, ascorbic acid^[24].
2. Abnormal iron loss: It occurs due to vaginal bleeding, uterine bleeding and gastrointestinal bleeding^[26], frequent menstruation, less time gap between two blood donations, accidents, haemorrhage, surgery and intravascular haemolysis^[24].
3. Increased iron requirement: It occurs during conditions like pregnancy and lactation^[24].
4. Impaired iron absorption: Iron is available in two forms i.e., heme iron and non-heme iron. Heme iron is found in meat whereas non-heme iron is available in plant sources and dairy products^[24].

Symptoms: Symptoms of iron deficiency anaemia include tachycardia, heart failure, cardiomegaly, anorexia, dysphagia, angular stomatitis, malaise, insomnia, learning difficulty, papilloedema^[27].

Diagnosis: Iron deficiency anaemia is diagnosed based on less serum iron, low transferrin saturation percent and by decreased ferritin levels [28]. It is also diagnosed by using complete blood count, peripheral blood smear, urea and creatinine levels, total iron binding capacity, transferrin saturation index [27].

Table 1: Diagnostic tests for Iron Deficiency Anaemia (IDA)[24]

S. No	Tests	Normal range	IDA
1.	Total Iron Binding Capacity	240-450 mcg/dl	High
2.	Serum iron	Men: 55-160 mcg/dl Women: 40-155 mcg/dl	Low
3.	Transferrin saturation	Adults 20 %-50 % Children >16 %	<12-16 %
4.	Serum ferritin	Female: 15-200 ng/ml Male 20-300 ng/ml	<15 ng/l
5.	Haemoglobin	Men 130 g/l Women 120 g/l Pregnant women and school children 110 g/l	Low

Treatment

Iron deficiency anaemia can be treated by giving oral iron therapy, parenteral iron therapy and blood transfusions.

Oral iron therapy: Daily requirement of iron in an adult is about 120 mg for three months and for children 3 mg/kg to 60 mg/kg per day [29]. The absorption rate of 100 mg oral iron is 20-25 %. Oral therapy is very effective and should be carefully monitored. The Hb levels will increase up to 2 g/l within a period of four to eight weeks [30].

Parenteral iron therapy: It is used in patients with who cannot able to absorb oral iron.

Ex: patients who have undergone surgeries like gastrectomy, gastrojejunostomy [31].

IV drugs-

Sodium ferric gluconate- 12.5 mg/ml

Iron dextran- 50 mg/ml

Iron sucrose- 20 mg/ml

Ferumoxytol- 30 mg/ml

Oral drugs-

Ferrous fumarate- 325 mg tablet, it contains 106 mg of elemental iron, it should be taken two times a day.

Ferrous gluconate- 300 mg tablet, it contains 38 mg of elemental iron to be taken twice or thrice a day.

Ferrous sulfate- 325 mg tablet, it contains 65 mg of elemental iron, it should be taken thrice a day [29].

Sickle cell anaemia

Sickle cell anaemia is a hereditary disorder caused due to point mutation in the beta globin gene results in the substitution of valine instead of glutamic acid in the beta globin chain [32]. Sickle cell anaemia is a lifelong hematologic disorder identified by abnormal, irregular, sickle shape of red blood cells [33].

Aetiology: Sickle cell disease have a different form of haemoglobin. Patients with the most common variant of sickle cell disease have haemoglobin S (Hb S). Normal haemoglobin is usually designated Hb A. Hb (S) has valine instead of glutamic acid as the sixth amino acid in the beta polypeptide when compared to normal haemoglobin. People with homozygous haemoglobin S develops many problems which includes anaemia [34].

Symptoms: Fatigue, shortness of breath, dizziness, headache, coldness in the hands and feet, pale skin and chest pain [2]. Orofacial pain, paraesthesia of mental nerve, pulpal necrosis, enamel hypo- mineralisation, acute facial swelling, gingival enlargement [35].

Diagnosis: Haemoglobin electrophoresis, High Performance Liquid Chromatography and iso-electric focusing are used to determine the presence of abnormal haemoglobins [36]. Sickle solubility test is also used to determine sickle haemoglobin. The diagnosis of sickle cell anaemia can be confirmed by high performance liquid chromatography [33].

Treatment: Hydroxyurea also known as hydroxycarbamide is used as first line therapy or drug of choice for sickle cell disease and is approved by Food and Drug Administration. Agent which prevent dehydration of sickle red cell include Voxelotor (anti sickling agent) of 900 mg/d up to 1500 mg/d for 24 weeks.

Agents interfering with red cell vascular adhesion are:

Regadenoson, a selective A2A adenosine receptor antagonist.

Antibodies against iNKT cells and omega-3 fatty acids.

Antioxidant agents like N-Acetyl-Cysteine and L-Glutamine of 0.3 g/kg twice a day ^[37].

Long Term Blood Transfusion

Long term blood transfusion is used to maintain a normal Hb S percentage. The main complication associated with this blood transfusion is alloimmunization of antigens which is common in sickle cell disease patients.

Haemopoietic Stem Cell Transplantation

Haemopoietic stem cell transplantation is also used in the treatment of sickle cell anaemia ^[38]. Pluripotent stem cell is responsible for the generation of new red blood cells. Depending on the donor haemopoietic stem cell transplantation is classified in to allogenic, autogenic and syngenic ^[39].

Thalassemia

Thalassemia is one of the genetic disorders, occurs due to the abnormal form of haemoglobin and results in destruction of red blood cells which results in anaemia ^[40].

Thalassemia is of two types, based on the type of globin chain in haemoglobin is insufficiently produced ^[41]. They are:

1. Alpha thalassemia 2. Beta thalassemia.

Alpha thalassemia: It occurs through inadequacy in the production of alpha globin chain in the haemoglobin. It is also known as Hydrop's Foetalis ^[42].

Beta thalassemia: Beta thalassemia occurs due to the reduced synthesis of beta subunit in the haemoglobin ^[43].

Symptoms: Anorexia, jaundice, enlargement of liver and spleen and bone problems like osteoporosis. Facial features like brodie syndrome, chipmunk faces, pneumatization of paranasal sinuses and Oral manifestations like mucosal pallor, atrophic glossitis, severe gingivitis, inflammation of salivary glands ^[44].

Diagnosis: Thalassemia is diagnosed by using: complete blood count, High Performance Liquid Chromatography, electrophoresis.

Complete Blood Count: For a positive result mean corpuscular volume should be of less than 80 fl and mean corpuscular haemoglobin value should be less than 27 pg ^[45].

High performance Liquid Chromatography: It is used as a diagnostic test for identifying thalassemia because of its speed and reliability. It is a sensitive method for the identification of Hb A₂. It uses double wave length detection ^[46].

Electrophoresis: Haemoglobin analysis was performed with the help of capillary electrophoresis. DNA extraction and detection of beta globin is done by blood extraction method ^[47].

Treatment: Iron chelators: There are three iron chelators deferoxamine, deferiprone and deferasirox.

Table 2: Treatment of Thalassemia ^[48]

S.No	Agent	Route and half life	Classification	Dosage regimen	Adverse effects
1.	Deferoxamine	Iv or SC T _{1/2} .8 to 10 min	Hexadentate	30-40 mg/kg/day over 8-12 h 5-7 day/week	Anaphylaxis, local irritation, retinopathy, hearing loss
2.	Deferiprone	Oral 12-18 hrs	Tridentate	20-40 mg/kg/day once daily	Diarrhea, rash, proteinuria, hepatic and renal dysfunction
3.	Deferasirox	Oral 1.5-4 hrs	Bidentate	75-100 mg/kg/day 3 divided doses daily	Arthralgia, arthropathy, agranulocytosis

Patients with beta thalassemia should receive blood transfusion for throughout their life time for every 2-5 weeks depending on the individual to maintain haemoglobin level up to 9-10.5 g/d [49].

NORMOCYTIC ANEMIA

Normocytic anaemia is defined as decrease in circulating red blood cell mass. In normocytic anaemia the mean corpuscular volume is within normal range but haemoglobin and haematocrit are decreased^[50].

Aetiology: Normocytic anaemia can be congenital or acquired. Congenital cause of normocytic anaemia is breaking up of red blood cells. Acquired form of normocytic anaemia is long term disease observed in diseases such as kidney failure, cancer, rheumatoid arthritis, thyroiditis, acute blood loss, pregnancy, over hydration and some endocrine disorders^[51].

Symptoms: Normocytic anaemia is often asymptomatic and is often coincidentally stumbled upon screening laboratory testing^[52].

Diagnosis: Normocytic anaemia is usually diagnosed by complete blood count.

A normocytic anaemia with normal reticulocyte and normal red blood cell distribution width count is usually related to chronic disease. However, an elevated reticulocyte count suggest that cause of anaemia is bleeding or haemolysis. Additional diagnostic tests include serum creatinine, blood urea nitrogen for patients with chronic kidney disease. International Normalised Ratio (INR) and liver function tests for patient with liver disease and urine human chorionic gonadotropin if pregnancy is suspected^[53].

Treatment: Goal of treatment should include treatment of underlying condition and correcting reversible cause of anaemia. Red blood cell transfusions are effective but should be limited to situation in which oxygen transport is inadequate. Erythropoietic agents (recombinant epoetin α and recombinant darbepoetin α) are used to stimulate erythropoiesis. Dose of epoetin α : 50-100 U/Kg three times per week. Dose can be increased to 150 U/kg if there is no increase in haemoglobin concentration after 6-8 weeks. Iron deficiency can occur in patients treated with epoetin so close monitoring of iron levels is necessary^[5].

Diet: Patient should take balanced diet and replenish body with deficiency element. Vitamin B12 can be obtained from meat, fish, eggs, and milk, cereals, soy milk and yeast extract. Iron is found in Liver, meat, green vegetables like spinach, kale, collard greens, dandelion greens, enriched flour, eggs and milk, sea foods like shell fish, sardines, fresh salmon, fresh tuna, fortified pasta, fortified white rice, peas, cashews, sunflower seeds, almonds. Folic acid is found in green vegetables especially broccoli and spinach, citrus fruits, beans, whole grains. Iron tablets should be taken with vitamin C rich foods such as tomatoes, strawberries, orange juice and red peppers, beets for ease of absorption. Eating an overall healthy diet rich in dark, leafy greens, nuts and seeds, seafood, meat and beans can help manage anaemia.

REFERENCES:

- 1) J Brain Lanier 2018 Anaemia in Older Adults. American Family Physician oct 1; 98(7):437-442.
- 2) Soundarya N et al 2016 A review on anaemia types, causes, symptoms and their Treatments. Journal of science and technology investigation Vol 1-1 Nov: 10-17.
- 3) Chi Huu Hong Le. 2016 The Prevalence of Anaemia and Moderate-Severe Anaemia in the US Population. PLoS ONE Nov 15; 11(11) doi: 10.1371.
- 4) Jose Antonio Moreno Chulilla, Maria Soledad Romero Colas, Martin Gutierrez Martin. 2009 Classification of anaemia for gastroenterologists World Journal of Gastroenterology Oct 7; 15(37): 4627-4637.
- 5) Joseph T Dipiro, Robert L. Talbert, Gary C Yee, Gary R. Maatzke, L. Michael Posey Pharmacotherapy A Pathophysiologic Approach Seventh Edition.
- 6) Takayo Nagao, Makoto Hirokawa. 2016 Diagnosis and treatment of macrocytic Anemia in Adults Journal of General and Family Medicine 8 Mar doi: 10.1002/jgf2.31.
- 7) Revista Medica. 2015 Megaloblastic Anemia: Folic acid and vitamin B12 Metabolism Elsevier July- September Volume 78 issue 3 Pg 135-143.
- 8) Salma Batool and Dr. Razia Iqbal. 2016 Macrocytic anemia: A review Journal of Entomology and Zoology Studies. 4(5): 544-547.
- 9) Florence Aslinia, Joseph J. Mazza, and Steven H. Yale. Megaloblastic Anemia and Other Causes of Macrocytosis. Clinical Medicine & Research Volume 4, Number 3: 236-241.
- 10) S Srikanth 2016 Megaloblastic Anaemia- A clinical spectrum and a haematological profile: The day to day public health problem. Medical Journal of Dr. Dy Patil Vidyapeeth. Vol 9 issue 3 pg 307-310.

- 11) Hélder Antônio Rebelo Pontes, Nicolau Conte Neto, Karen Bechara Ferreira, Felipe Paiva Fonseca; Gizelle Monteiro Vallinoto; Flávia Sirotheau Corrêa Pontes, Décio dos Santos Pinto 2009 Oral Manifestations of Vitamin B12 Deficiency: A Case Report JCDA www.cda-adc.ca/jcda • September, Vol. 75, No. 7.
- 12) H.B. Castellanos-sinco, C.O Ramos-penafiel et al 2015 Megaloblastic anemia: Folic acid and Vitamin B12 metabolism. Elsevier. 17 Apr doi.org/10.1016/j.hgmx.2015.07.001.
- 13) Robert C, Langan and Andrew J. 2017 vitamin B₁₂ deficiency: recognition and management American family physician 15;96(6):384-389.
- 14) Robert C. OH, David L. Brown 2003 vitamin B₁₂ deficiency American family physician Mar 1;67(5):979-986
- 15) Sally P. Stabler 2013 vitamin B₁₂ deficiency The New England Journal of Medicine 368:149-60
- 16) Ankar A, Kumar A 2019 vitamin B₁₂ deficiency (cobalamin): Statpearls
- 17) Christopher F. Snow 1999 Folate deficiency A guide for primary care physician arch intern med: 159(12):1289-1298
- 18) Folate deficiency anemia Johns Hopkins medicine 2009
- 19) Khan KM, Jialal L 2018 Folic acid deficiency Statpearls
- 20) Okada A, Koikeh et al 2014 Slowly progressive folate deficiency myelopathy: report of a case J. Neurol. Sci.2014 jan 15;336(1-2): 273-5
- 21) Hawraa Ali Alaliwi, Ghufuran Abdulrahman et al: 2018 Nutritional anemia types and management The Egyptian Journal of hospital medicine vol 70 (6), pg 906-911
- 22) Chaudhry HS, Kasarla MR. 2019 Microcytic Hypochromic Anemia Treasure island. Mar 2
- 23) Robert D. Baker, Frank R. Greer Clinical Report- Diagnosis and Prevention of Iron Deficiency Anemia in Infants and Young Children (0-3 Years of age) American Academy of Pediatrics doi:10.1542/peds.2010-2576
- 24) Sukhdeep Kaur. 2013 Iron Deficiency Anemia- A review. International Journal of Science and research. 6.14.
- 25) Ken Liu and Arthur J. Kaffes 2012 Iron Deficiency Anemia a review on diagnosis, investigation and Management. European Journal of Gastroenterology and hepatology 24.109-116.
- 26) G. Barragan-Ibanez, A. Santoyo-Sanchez, C.O. Ramos-penafiel. 2016 Iron Deficiency Anemia Rev.Med Hosp GenMéx. 79(2):88---97.
- 27) Nihal Ozdemir 2015 Iron deficiency anemia from diagnosis to treatment in children Turkish Pediatric Association - DOI:10.5152/tpa.2337 5-1-2015
- 28) Lawrence Tim Goodnough Stanley L. Schrier 2015 Evaluation and Management of anemia in the Elderly US National Library of Medicine National Institutes of Health Jan 10.
- 29) Matthew w. Short jason e. Domagalski 2013 Iron Deficiency Anemia: Evaluation and ManaVolume 87, Number 2 January 15
- 30) Kristine Jimenez, MD, Stefanie Kulnigg-Dabsch, MD, and Christoph Gasche, 2015 Management of Iron Deficiency Anemia Gastroenterology & Hepatology Volume 11, Issue 4 April
- 31) Saima AlDallal Iron Deficiency Anemia 2016: A Short Review Journal of Cancer Research and Immuno-Oncology August 26
- 32) Baba P. D. Inusa, Lewis L. Hsu, Neeraj Kohli, Anissa Patel, Kilali Ominu-Evbota, Kofi A. Anie and Wale Atoyebi 2019 Sickle Cell Disease—Genetics, Pathophysiology, Clinical Presentation and Treatment International Journal of Neonatal Screening 7 May
- 33) Obeagu, Emmanuel Ifeanyi Ochei, Nwachukwu, Nchuma, Blessing Ogechi 2015 Scholars Journal of Applied Medical Sciences 3(6B):2244-2252
- 34) Roger Walker Cate Whittlesea Clinical Pharmacy and Therapeutics FIFTH EDITION
- 35) Titilope A Adeyemo, Wasiu L Adeyemo, Adewumi Adediran, Abd Jaleel A Akinbami, Alani S Akanmu Orofacial Manifestations of Anemia and Hemostatic disorders Indian Journal of Dental Research volume 22 issue 3 page:454-461
- 36) J.B Schong, A.J. Duits F.A.J. Muskiet, H. ten Cate 2004 Sickle cell disease a general overview The Journal of Medicine Nov VOL 62

- 37) Alessandro Matte Francesco Zorzi, Filippo Mazzi 2019 New therapeutic Options for the Treatment of Sickle Cell Disease Mediterranean Journal of Hematology and Infectious Diseases January 1
- 38) Swee Lay Thein Jo Howard 2018 How I Treat The Older Adult with Sickle cell disease American Society of Hematology October 25
- 39) Parikh Purvish M, Shah Pankaj M, Easow Jose kumar Lalit Heamatopoietic stem cell transplantation in India
- 40) Sarmi Palit, Robiul H Bhuiyan Jannatul Aklima 2012 A study of the prevalence of thalassemia and its correlation with liver function test in different age and sex group in the chittagomg district of Bangladesh Journal of Basic and Clinical Pharmacy September 3(4): 352-357
- 41) Michael Angastiniotis and Stephan Lobitz Thalassemias 2019: An Overview International Journal of Neonatal Screening 20 March
- 42) Samaneh Farashi, Cornelis L Harteveld 2018 Molecular basis of alpha thalassemia Elsevier Volume 70 May pages 43-53 doi.org/10.1016/j.bcnd.2017.09.004
- 43) Nawal Helmi, Mawahib Bashir, Ayesha Shireen 2017 Thalassemia review: features, dental considerations and management US National Library of Medicine March 25 doi.10.19082/4003
- 44) Raaella Origa Beta-2016 Thalassemia American College of Medical Genetics and Genomics 3 November doi.10.1038/gim Volume 19 Number 6
- 45) Young Kyung Lee, Hee-Jin Kim, Kyunghoon Lee 2019 Recent progress in laboratory diagnosis of thalassemia and hemoglobinopathy: a study by the Korean Red Blood Cell Disorder Working Party of the Korean Society of Hematology Blood Resrach 2 March 21.doi: 10.5045/br.2019.54.1.17 54(1): 17-22
- 46) Elizabeth George, A Rahman Jamal, Faridah Khalid 2001 High Performance Liquid Chromatography as a screening Tool for Classical Beta -Thalassemia Trait in Malaysia The Malaysian Journal Of Medical Sciences JUL;8(2):40-46
- 47) Jie Zhang Jing He Hong Chen 2016 Haematological and electrophoretic characterisation of beta thalassemia in Yunnan province of southwestern china Genetics and Genomics Research 20 December
- 48) Sathesh chonat and Charles T. Quinn 2017 Current Standards of care and Long Term Outcomes for Thalassemia and Sickle Cell Disease HHS Public Access, 1013:59-87
- 49) Dante Langhi, Eugenia Maria Amorim Ubiali, Jose Francisco Comenalli Marques 2016 Guidelines on Beta-thalassemia major-regular blood transfusion therapy: Associacao Brasileira de Hematologia, Hemoterapia e Terapia Celular: protect guidelines: Associacao Medica Brasileria Oct-Dec;38(4): 341-345 sept 22.
- 50) John R. Brill & Dennis J. 2000 Normocytic anemia American family physician 15;62(10):2255-2263
- 51) 2000 Nov Normocytic anemia American family physician 15;62(10):2264
- 52) Clay walker 2018 Normocytic anemia, Medgeeks community.
- 53) Jean O'Neil 2017 Diagnosing and classifying anemia in adult primary care, Clinician Reviews 27(8):28-35